samranas. FCC RF Test Report Report No. : FG1IN1001D

B12_N25(20M)_DFT-s-OFDM_PI_2- B12_N25(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK_Edge_1RB_Left Mid_CH

Alen 408 Tog FroaRun
#F Gan: Low

B12_N25(20M)_DFT-s- B12_N25(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge 1RB_Left Mid_CH
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B12_N25(20M)_DFT-s-OFDM_PI_2- B12_N25(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_High_CH BPSK_Edge_1RB_Left_High_CH

Alen 408 Tog FroaRun
#F Gan: Low

B12_N25(20M)_DFT-s- B12_N25(20M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH OFDM_QPSK_Edge_1RB_Left_High_CH
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samranas. FCC RF Test Report Report No. : FG1IN1001D

Occupied Bandwidth

) 26dB
B';IE d (iﬁf) Ba(n’a:ivzlg:lth Arfcn ('Jﬁg) Modulation RB &?_'VZV) gﬂivzv)
25 15 5 392500 1882.5 DEE;;%FS%M 25@0 4.4795 4.89
25 15 5 302500 18825 DFTéSP'gE DM 25@0 44778 4.863
25 15 5 302500 18825 deggEM 25@0 4.4863 4.958
25 15 5 302500 18825 CP'%FA?AM 16 2500 44701 4.951
25 15 5 302500 18825 CP'%'Z?AM 64 25@0  4.4748 4.911
25 15 5 302500 18825 2';;-,055&” 25@0 4.4733 5.253
25 15 10 392500 18825 DEJ;I-B?DFSIID(M 50@0 8.9158 9.561
25 15 10 392500 18825 DFTQ'SI‘D'(S)E DM 50@0 8.9036 9.47
25 15 10 392500 18825 C%ggfg'\" 52@0 9.2743 9.93
25 15 10 302500 18825 CP'%'RIM 16 5@0 9.201 9.912
25 15 10 302500 18825 CP'OQ';'?\AM 64 5@o0 9.2833 9.973
25 15 10 392500 18825 2';;3052&" 52@0 9.2726 9.936
25 15 15 302500 18825  CpISOFOM 7500 13.405 14.16
25 15 15 392500 18825 DFTéSP'gE DM 75@0 13.39 14.09
25 15 15 302500 18825 CF(’?'(P);?M 79@0 14.095 14.88
25 15 15 392500 18825 CP'%'RIM 1% 79@0 14.083 14.83
25 15 15 392500 18825 CP'%'RIM 64 70@0 14.117 14.89
25 15 15 302500 18825 %EéOQFADI\T 79@0 14.11 14.72
25 15 20 02500 18825 Op IS OIOM o g00@0 17846 18.73
25 15 20 392500 18825 DFT;P'SE DM 100@0  17.896 18.64
25 15 20 392500 18825 C%‘SgEM 106@0  18.893 19.8
25 15 20 302500 18825 CP'%FA?AM 16 106@0  18.889 19.76
25 15 20 302500 18825 CP'%'RIM 64 106@0  18.884 19.77
25 15 20 392500 18825 32&052&" 106@0  18.924 19.81
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samranas. FCC RF Test Report Report No. : FG1IN1001D

B12_N25(5M)_DFT-s-OFDM_PI_2- B12_N25(5M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068 ! C . Aiten: 4068
of okd: 500

Video BW 150.00 kHz" Span 10 WHg| (Center 1882500 GHz yideo BW 150.00 kHz' ) Span 10 Mz
Sweep 4.80 ms (1001 pis) #Res B 51.000 kHz Sweep 4.90ms (1001 pts)

2 Matics v

Occupied Bandwidh
4

B12_N25(5M)_CP- B12_N25(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

KEYSIGHT lnput RF I Alten 40 8 Aten 408

Span 10 Mz

Video BW 150.00 kHz" Span 10 WiHg|
) Sweep 4.90ms (1001 pts)

Sweep 4.0 ms (10
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Report No

.- FGIN1001D

B12_N25(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aten 4068

Center 1882500 GHz #Video BW 150.00 kHz' Span 10 Mz
Sweep 4.80 ms (1001 pts)

B12_N25(10M) DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

Aten 4068

Video BW 300,00 kHz" ) Span 20 Mz
Sweep 2.53ms (1001 pts)

Qooupied Bandwidth

Trans Emor

B12_N25(5M)_CP-OFDM_256

QAM_Outer_Full_Mid_CH

Aiten: 4068

(Center 1882500 GHz #Video BW 150.00 kz*
#Res BW 51,000 kHz

2Matics v

Ocaupied Bandwidth
4

B12_N25(10M) DFT-s-

Span 10 Mkz
Sweep 430 ms (1001 pis)

OFDM_QPSK_Outer_Full_Mid_CH

Aiten: 4068

Span 20 Mz
Sweep 253 ms (1001 pts)
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samranas. FCC RF Test Report Report No. : FG1IN1001D

B12_N25(10M)_CP- B12_N25(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
[Spectum

Aten 4068 Aiten: 4068

(Center 1.88250 GHz V KHE' Span 20 MHz|
#Res BWW 100.00 kHz Sweep 253 ms (1001 pis)|

(Center 188250 GHz #Video B 300.00 KHZ' Span 20 WiHg|
Sweep 2.53 ms (1001 pts)

2Matics v

Ocaupied Bandwidth

B12 N25(10M) CP-OFDM_64 B12 N25(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Aiten: 4068

Video BW 300,00 kHz" ) Span 20 Mz
Sweep 2.53ms (1001 pts)

Span 20 Mz
Sweep 253 ms (1001 pts)
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B12_N25(15M) DFT-s-OFDM_PI_2- B12_N25(15M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
[Spectum

Aten 4068 Aiten: 4068

(Center 1.88250 GHz V. KHE' Span 30 Mkz|
#Res BWW 150.00 kHz Sweep 167 ms (1001 pis)|

(Center 188250 GHz Video BW 470.00 kHZ* Span 30 Wiz
Sweep 1.67 ms (1001 pts)

2Matics v

Ocaupied Bandwidth

B12_N25(15M)_CP- B12_N25(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Aiten: 4068

Video BW 470.00 khz" : Span 30 WiHg|
Sweep 1.67 ms (1001 pis)

Span 30 Mz
Sweep 1.67 ms (1001 pts)
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Report No. : FG1IN1001D

B12_N25(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aten 4068

#Video BW 470,00 kHz* ) Span 30

(Center 188250 GHz n 30 WHz
Sweep 1.67 ms (1001 pts)

[4Res B 150.00 kHz

Total Power

B12_N25(20M) DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

Alten 40 6B Fraa Run Cenler Freq 1882
Gale: O okt 50
Low Rad)

Ref Ll Offset 8,00 0B
Ref Value 30.00 dBm

Video BW 620,00 kHz" . Span 40 Mz
(1001 pts)

Total Pawer

B12_N25(15M)_CP-OFDM_256

QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
Gale

M Gan Low

(Center 1.88250 GHz
#Res BWW 150.00 kHz

2Matics v

Oczupied Bandwidih
1

B12_N25(20M)_DFT-s-

Span 30 Mkz
Sweep 167 ms (1001 pis)

OFDM_QPSK_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 620.00 kz*

Total Paveer

Trane
xdB

RSO

Span 40 Mz
Sweep 1.27 ms (100 pts)
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Report No. : FG1IN1001D

B12_N25(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 620,00 kHz* Span 40 WiHg|
Sweep 1.27 ms (1001 pts)

B12 N25(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aten 4068

Video BW 620,00 kHz" : Span 40 WiHg|
Sweep 127 ms (1001 pis)

B12_N25(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten: 4068

(Center 1.88250 GHz #Video BW 620.00 kz* Span 40 MHz|
#Res BWW 200.00 kHz Sweep 127 ms (1001 pis)|

2

Ocaupied Bandwidth

B12 N25(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

Span 40 Mz
Sweep 1.27 ms (100 pts)
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samranas. FCC RF Test Report Report No. : FG1IN1001D
Conducted Spurious Emissions

B’:tﬁd (iﬁf) Bag\%vzigith Arfcn (ll\:/lrlig) Modulation RB Result Verdict
25 15 5 386500 18525  DF > OFDM 1@0  see graph
25 15 5 386500 18525  DF o OFDM 1@0  seegraph  PASS
25 15 5 386500 1852.5 DFTQ-SI':;(S)E DM 1@0 see graph -—-
25 15 5 386500 18525 DFT;P'SE DM 1@0  seegraph  PASS
25 15 5 302500 18825 PP OFDM 1@0  see graph
25 15 5 302500 18825  Dr > OFOM 1@0  seegraph  PASS
25 15 5 3092500 18825 DFTQ'SF;(SJE DM 1@0  see graph
25 15 5 302500 18825 DFTéSF;gE DM 1@0  seegraph  PASS
25 15 5 308500 19125 DFT;'SE DM 1@0  see graph
25 15 5 308500 19125  DF S OFOM 1@0  seegraph  PASS
25 15 5 308500 19125 DFTQ'SF;(SJE DM 1@0  see graph
25 15 5 308500 19125 DFTéSF;gE DM 1@0  seegraph  PASS
25 15 10 387000  1855.0 DFT;'SE DM 1@0  see graph
25 15 10 387000 18550  DF > OFOM 1@0  seegraph  PASS
25 15 10 387000  1855.0 DFTéSF;(SJE DM 1@0  see graph
25 15 10 387000  1855.0 DFTéSF;(S)E DM 1@0  seegraph  PASS
25 15 10 302500 18825 PP OFDM 1@0  see graph
25 15 10 302500 18825 Dr > OFOM 1@0  seegraph  PASS
25 15 10 392500 18825 DFTéSF;gE DM 1@0  see graph
25 15 10 392500 18825 DFTéSF;(S)E DM 1@0  seegraph  PASS
25 15 10 398000  1910.0 DFTE;fD'g}f DM 1@0  seegraph
25 15 10 308000 19100  DFTSOFOM 1@0  seegraph  PASS
25 15 10 308000  1910.0 DFTéSF;gE DM 1@0  see graph
25 15 10 308000  1910.0 DFT;F;SE DM 1@0  seegraph  PASS
25 15 20 388000  1860.0 DFTL;;'S}E DM 1@0  seegraph
25 15 20 388000 18600  DF > OFDM 1@0  seegraph  PASS
25 15 20 388000  1860.0 DFTéSF;gE DM 1@0  see graph
25 15 20 388000  1860.0 DFT;F;SE DM 1@0  seegraph  PASS
25 15 20 392500 18825 DFTL;;'S}E DM 1@0  seegraph
25 15 20 392500 1882.5 DFT-s-OFDM 1@0 see graph PASS
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samranas. FCC RF Test Report Report No. : FG1IN1001D
BPSK

25 15 20 392500 18825 DFTQ'SF;gE DM 1@0  see graph

25 15 20 392500 18825 DFTQ'SF;(SJE DM 1@0  seegraph  PASS

25 15 20 397000 1905.0 DFT;;&E DM 1@0 see graph -—-

25 15 20 397000 19050 ~ DFTSOFDM 1@0  seegraph  PASS

25 15 20 397000  1905.0 DFTQ'SF;gE DM 1@0  see graph

25 15 20 397000  1905.0 DFTQ'SF;(SJE DM 1@0  seegraph  PASS
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Report No. : FG1IN1001D

B12_N25(5M)_DFT-s-

B12_N25(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

#alten 408

Video BW 3.0 MHz*

Funclion Function Widh

B12_N25(5M)_DFT-s-

[Spectrum Anayzer 1
[Swept SA
KEYSIGHT lnput RF- ey Typa Pomer [RAS)
Cor AuglHold: 100100
Tng: Free Run N

Ref Ll Offset 8,00 dB
Ref Level 30,00 dBm

Video BW 3.0 MHz*

Made Trace Scale E ¥ Funclion Function Widh
i N f Bm
7 W

OFDM_BPSK_Edge 1RB_Left_Mid_CH

Hten 408 g Ty Power (s
Avglicl: 100100

Video BW 3.0 MHZ'

Funclion Vaiue e Tiace S Function Funclion Widh Function Vaiue

B12_N25(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Mid_CH

Hten 408 i g Ty Power (s
of Avglicl: 100100

Ref Lvi Offset 8.00 B
Ref Level 30.00 dBim

Start 30 MHz Video BW 3.0 MHZ'

#Res BWW 1.0 MHz

5 Markar Table

Funclion Vaiue Mode Tiace Scake ¥ clo Funclion Widh Function Vaiue
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samranas. FCC RF Test Report Report No. : FG1IN1001D

B12_N25(5M) DFT-s- B12_N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH OFDM_QPSK_Edge_1RB_Left_High_CH

#Allen: 40 d8 #Alien 40 &8 Ay Typa Power (RMS)
Aokt 1001100
Trig: Free Run

Video BW 3.0 MHz* Start 30 MHz Video BW 1.0 MHZ' Stop 1!

#Res BW 1.0 MH2 Sweep ~35.5 ms |

5 Marker Table v
Function Function Width Function Vaiue Mode Trace Scake Function Funclion Widh Function Vaue
f dBm
dBm

B12_N25(10M)_DFT-s- B12_N25(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left Low_CH

Hiten 408 i g Type Powes (151
Auglcld: 100100
Trig: Free Run

RefLvl 0ad8

.00 8.00 48
Ref Level 30,00 dBm

Ref Level 30.00 dBim

Video BW 3.0 MHz*

Start 30 MHz Video BW 3.0 MHZ'
#Res BWW 1.0 MHz

5 Markar Table v

Mode Tiace Scake ¥ Function Function Ve
dBm

Funclion ! Funclion Vaiue
Bm

[0
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B12_N25(10M)_DFT-s- B12_N25(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

#Allen: 40 d8 #Alien 40 &8 Ay Typa Power (RMS)
Aokt 1001100
Trig: Free Run

Video BW 3.0 MHz* Start 30 MHz Video BW 1.0 MHZ' Stop 1!

#Res BW 1.0 MH2 Sweep ~35.5 ms |

5 Marker Table v
Function Function Width Function Vaiue Mode Trace Scake Function Funclion Widh Function Vaue
f £5 dBm
dBm

B12_N25(10M)_DFT-s- B12_N25(10M) DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

Hiten 408 i g Type Powes (151
Auglcld: 100100
Trig: Free Run

RefLvl 0ad8

.00 8.00 48
Ref Level 30,00 dBm

Ref Level 30.00 dBim

Video BW 3.0 MHz* Start 30 MHz Video BW 3.0 MHz'
#Res BWW 1.0 MHz

5 Markar Table

Mode Tiace Scake X ¥ Function Function Ve
dBm

Funclion ! Funclion Vaiue

Bm
THd8m [0
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B12_N25(20M)_DFT-s- B12_N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

#Allen: 40 d8 #Alien 40 &8 Ay Typa Power (RMS)
Aokt 1001100
Trig: Free Run

Video BW 3.0 MHz* Start 30 MHz Video BW 1.0 MHZ' Stop 1!

#Res BW 1.0 MH2 Sweep ~35.5 ms |

5 Marker Table v

Function Width Function Vaiue Mode Trace Scake cto Functian Width Function Vaue
T .

B12_N25(20M)_DFT-s- B12_N25(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_CH OFDM_QPSK_Edge 1RB_Left_Mid_CH

Hiten 408 i g Type Powes (151
Auglcld: 100100
Trig: Free Run

RefLvl 0ad8

.00 8.00 48
Ref Level 30,00 dBm

Ref Level 30.00 dBim

Video BW 3.0 MHz*

Start 30 MHz Video BW 3.0 MHZ'
#Res BWW 1.0 MHz

5 Markar Table v

Mode Tiace Scake ¥ Function Function Ve
dBm

Funclion ! Funclion Vaiue
Bm

[0

Sporton International Inc. (ShenZhen) Page Number 1 A3-25 of 34
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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Report No. : FG1IN1001D

B12_N25(20M)_DFT-s- B12_N25(20M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_High_CH
 Anaiyzer

Halten 40 6B #hlten 40 08

OFDM_QPSK_Edge_1RB_Left_High_CH

oy Ty Power (RMS]
Aokt 100100
Trg: Free Run .

Video BW 1.0 MHZ'

Function Functian Width
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Conducted Band Edge

B':Ed (iﬁf) Ba(n’\%vzi;:lth Arfcn (';Arﬁg) Modulation RB Result Verdict
25 15 5 ages00 18525 O 2OFPM o 1@0  seegraph  PAss
25 15 5 386500 18525 DFTQ'SP'SEDM 1@0  seegraph  PASS
25 15 5 386500 18525 DFT;;SE DM 25@0  seegraph  PASS
25 15 5 386500 18525 DFTéSP'g}EDM 25@0  seegraph  PASS
25 15 5 aos00 10125  OrZOFPM o 1@24  seegraph  PAss
25 15 5 398500 19125 DFTQ'TD'(S)EDM 1@24  seegraph  PASS
25 15 5 308500 19125 Or>OFPM o 25@0  seegraph  PASS
25 15 5 398500 19125 DFTéSP'SEDM 25@0  seegraph  PASS
25 15 10 387000  1855.0 DFTE;;'SOE DM 1@0  seegraph  PASS
25 15 10 387000  1855.0 DFTQ'SP'(SJEDM 1@0  seegraph  PASS
25 15 10 387000 18550 O ' 2OFPM 50@0  seegraph  PASS
25 15 10 387000  1855.0 DFTéSP'SEDM 50@0  seegraph  PASS
25 15 10 398000  1910.0 DFTE;;'SOE DM 1@51  seegraph  PASS
25 15 10 398000  1910.0 DFTQ'SP'(SJEDM 1@51  seegraph  PASS
25 15 10 308000 19100 OFZOFPM 50@0  seegraph  PASS
25 15 10 398000  1910.0 DFT(;;(S)EDM 50@0  seegraph  PASS
25 15 20 388000  1860.0 DFT;SE DM 1@0  seegraph  PASS
25 15 20 388000  1860.0 DFT;P'gEDM 1@0  seegraph  PASS
25 15 20 383000 18600 O '2OFPM 100@0  seegraph  PASS
25 15 20 388000  1860.0 DFT(;;(S)EDM 100@0  seegraph  PASS
25 15 20 397000  1905.0 DFT;SE DM 1@105 seegraph  PASS
25 15 20 397000  1905.0 DFT;P'gEDM 1@105 seegraph  PASS
25 15 20 307000 19050  OFCZOFPM 100@0  seegraph  PASS
25 15 20 397000  1905.0 DFTéSP'gE PM " 100@0 seegraph  PASS
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Report No. : FG1IN1001D

B12_N25(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

Scale/Div 10.0 08

Start 1.840 GHz
4 Range Tatle

B12_N25(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Aten 4068

Scale/Div 10.0 08

Start 1.840 GHz

4 Range Tatle

Stop 1.855 GRz

Stop 1.855 GRz

B12_N25(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Aiten: 4068

ScaleiDiv 10.0 dB

B12_N25(5M) DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

KEYSIGHT lout Alten 408 Froa fun
]

ScaleiDiv 10.0 dB
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B12_N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

[spectrum Anayzer 1
[Spurious Emissions
KEYSIGHT lnput R i Alten 4068

B12_N25(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

Aiten: 4068 Froa fun

Scale/Div 10.0 08 ScaleiDiv 10.0 dB

B12_N25(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

[spectrum Anayzer 1
[Spurious Emissions

B12_N25(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

KEYSIGHT lnput RF Alten 40 8 Aten 408
c

Scale/Div 10.0 08 ScaleiDiv 10.0 dB
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B12_N25(10M)_DFT-s- B12_N25(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Aten 4068 Alen 408 Tig.Froa Fun
Gate; O

¥ Gan Low

Ref Lvi Offset
ScaleiDiv 10.0 dB

| Start 1.840 GHz Stop 1.855 GHz
4 Range Tabls

B12_N25(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Aten 4068

Start 1.840 GHz Stop 1.855 GRz
4 Range Tatle

Measure Trace
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